
 

Approve Deny Signatures Date 

✓   
Ryan C. Decker, P.E. / Environmental Engineer 

June 2, 2025 

X  
Michael E. Fifth, P.E. / Environmental Engineer Manager 

June 10, 2025 

 
 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0006254 

Facility Type Industrial APS ID 1116436 

Major / Minor Major Authorization ID 1489819 

a 
Applicant and Facility Information 

a 
Applicant Name BVPV Styrenics LLC  Facility Name Beaver Valley Site  

Applicant Address 400 Frankfort Road   Facility Address 400 Frankfort Road   

 Monaca, PA 15061-2212   Monaca, PA 15061-2212  
[...]
NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

7 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 006  Design Flow (MGD) 1.05  

 Latitude 40° 39' 51.44"  Longitude -80° 21' 1.07"  

 Quad Name Beaver  Quad Code 1303  

 Wastewater Description: River water used to clean the river intake screens  

 

 Receiving Waters Ohio River  Stream Code 32317  

 NHD Com ID 99680026  RMI 951.0  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4,730  Q7-10 Basis 
ORSANCO Pollution 
Control Standards  

 Elevation (ft) 682 (normal pool)  Slope (ft/ft)        

 Watershed No. 20-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use Add Navigation  Exceptions to Criteria See ORSANCO P.C.S.  

 Assessment Status Impaired  

 Cause(s) of Impairment Pathogens, PCB, Dioxins  

 Source(s) of Impairment Source Unknown  

 TMDL Status Final, 04/09/2001  Name Ohio River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.33  Mean pH; USGS Gage 03086000 (2000 – 2013)  

 Temperature (°F) 66.2  Mean temp; USGS Gage 03086000 (2000 – 2013)  

 Hardness (mg/L) 98  Mean hardness; USGS Gage 03086000 (2000 – 2013)  

    

 Nearest Downstream Public Water Supply Intake Midland Borough Municipal Authority  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 945.38  Distance from Outfall (mi) 6.02  

a 

 
Changes Since Last Permit Issuance: Facility idling. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

8 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 007  Design Flow (MGD) 1.05  

 Latitude 40° 39' 50.43"  Longitude -80° 21' 2.06"  

 Quad Name Beaver  Quad Code 1303  

 Wastewater Description: River water used to clean the river intake screens  

 

 Receiving Waters Ohio River  Stream Code 32317  

 NHD Com ID 99680026  RMI 951.0  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs) 4,730  Q7-10 Basis 
ORSANCO Pollution 
Control Standards  

 Elevation (ft) 682 (normal pool)  Slope (ft/ft)        

 Watershed No. 20-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use Add Navigation  Exceptions to Criteria See ORSANCO P.C.S.  

 Assessment Status Impaired  

 Cause(s) of Impairment Pathogens, PCB, Dioxins  

 Source(s) of Impairment Source Unknown  

 TMDL Status Final, 04/09/2001  Name Ohio River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.33  Mean pH; USGS Gage 03086000 (2000 – 2013)  

 Temperature (°F) 66.2  Mean temp; USGS Gage 03086000 (2000 – 2013)  

 Hardness (mg/L) 98  Mean hardness; USGS Gage 03086000 (2000 – 2013)  

    

 Nearest Downstream Public Water Supply Intake Midland Borough Municipal Authority  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 945.38  Distance from Outfall (mi) 6.02  

a 

 
Changes Since Last Permit Issuance: Facility idling. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

9 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 020  Design Flow (MGD) Variable  

 Latitude 40° 39' 15.66"  Longitude -80° 21' 2.74"  

 Quad Name Beaver  Quad Code 1303  

 Wastewater Description: Storm water  

 

 Receiving Waters Raccoon Creek (WWF)  Stream Code 33564  

 NHD Com ID 99680646  RMI 0.6100  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 20-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Raccoon Creek Watershed  

 

 Background/Ambient Data Data Source  

 pH (SU) 8.04  Mean pH; WQN 903 (Jan. 2006 – Dec. 2016)  

 Temperature (°F) 55  Mean temp; WQN 903 (Jan. 2006 – Dec. 2016)  

 Hardness (mg/L) 380  Mean hardness; WQN 903 (Jan. 2006 – Dec. 2016)  

    

 Nearest Downstream Public Water Supply Intake Midland Borough Municipal Authority  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 945.38  Distance from Outfall (mi) 6.02  

a 

 
Changes Since Last Permit Issuance: Facility idling. 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

10 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 021  Design Flow (MGD) Variable  

 Latitude 40° 39' 17.47"  Longitude -80° 21' 4.86"  

 Quad Name Beaver  Quad Code 1303  

 Wastewater Description: Storm water  

 

 Receiving Waters Raccoon Creek (WWF)  Stream Code 33564  

 NHD Com ID 99680646  RMI 0.5800  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 20-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Raccoon Creek Watershed  

 

 Background/Ambient Data Data Source  

 pH (SU) 8.04  Mean pH; WQN 903 (Jan. 2006 – Dec. 2016)  

 Temperature (°F) 55  Mean temp; WQN 903 (Jan. 2006 – Dec. 2016)  

 Hardness (mg/L) 380  Mean hardness; WQN 903 (Jan. 2006 – Dec. 2016)  

    

 Nearest Downstream Public Water Supply Intake Midland Borough Municipal Authority  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 945.38  Distance from Outfall (mi) 6.02  

a 

 
Changes Since Last Permit Issuance: Facility idling. 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

11 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 025  Design Flow (MGD) Variable  

 Latitude 40° 39' 22.49"  Longitude -80° 21' 2.94"  

 Quad Name Beaver  Quad Code 1303  

 Wastewater Description: Storm water  

 

 Receiving Waters Raccoon Creek (WWF)  Stream Code 33564  

 NHD Com ID 99680646  RMI 0.4800  

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 20-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name Raccoon Creek Watershed  

 

 Background/Ambient Data Data Source  

 pH (SU) 8.04  Mean pH; WQN 903 (Jan. 2006 – Dec. 2016)  

 Temperature (°F) 55  Mean temp; WQN 903 (Jan. 2006 – Dec. 2016)  

 Hardness (mg/L) 380  Mean hardness; WQN 903 (Jan. 2006 – Dec. 2016)  

    

 Nearest Downstream Public Water Supply Intake Midland Borough Municipal Authority  

 PWS Waters Ohio River   Flow at Intake (cfs) 4,730  

 PWS RMI 945.38  Distance from Outfall (mi) 6.02  

a 

 
Changes Since Last Permit Issuance: Facility idling. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
NOVA Chemicals  
 

12 

 
Image Source and Date: Google Earth Pro; 4/17/2016

Intake Structure 
(Outfalls 004 thru 007) 

Ohio River 

Outfall 021 

Outfall 001 

Outfall 002 

Raccoon Creek 

Outfall 020 

N 

BVPV 
Styrenics 

BASF 
Corporation 

Outfall 025 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

13 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

14 

Treatment Facility Summary 
 

Treatment Facility: BVPV Styrenics LLC WWTP 
 

WQM Permit No. Issuance Date Purpose 

0471208 03/29/1972 
Operation of existing industrial waste facilities (lagoon-based treatment 
system) and sewage treatment facilities (Imhoff tanks).  This permit replaced 
the following permits: 0469206, 78-T1, 365I014, 6442-T1, and 364S005 

0471208-T1 10/04/1974 

Transfer from Sinclair-Koppers Company to ARCO Polymers, Inc. (ARCO 
Chemical Company). Notification about name change received by letter 
dated March 13, 1974; no permit files available for this 1974 T1 permit 
transfer. 

0471208-A1 07/16/1990 
Pretreatment for certain process waste streams including carbon filters for 
the removal of 2,4,6-tribromophenyl allyl ether  

0471208-T1-A2 08/23/1996 
Changes to treatment since 1972 including new clarifier, sludge thickener, 
belt filter press, chemical substitution (MgO replacing lime slurry), and 
elimination of sulfuric acid for pH adjustment 

0471208-T2 12/24/1996 Transfer from ARCO Chemical Company to NOVA Chemicals, Inc. 

0471208-A3 08/07/1997 
Mix pit repairs, liquid CO2 (acid) storage tanks and feed system for pH 
adjustment before the aeration lagoon; conversion from MgO-slaker to bulk 
lime slaking system for pH adjustment 

0471208-T3 09/29/2023 Transfer from NOVA Chemicals, Inc. to BVPV Styrenics, LLC 

 

0471209 04/13/1972 
Replaced permit 364I15 authorizing construction of the industrial wastewater 
treatment system (e.g., primary lagoon piping) 

0471209-T1 10/04/1974 

Permit Transfer – Sinclair-Koppers Company to ARCO Polymers, Inc. 
(ARCO Chemical Company). Notification about name change received by 
letter dated March 13, 1974; no permit files available for this 1974 T1 permit 
transfer. 

0471209-T2 12/24/1996 Transfer from ARCO Chemical Company to NOVA Chemicals, Inc. 

0471209-A1 05/26/2021 
Amendment issued to BVPV Styrenics LLC for the construction and 
operation of one (1) UV disinfection system (Trojan UV 3000-PTP) with a 
flow capacity of 0.224 MGD. 

0471209-T3 09/29/2023 Transfer from NOVA Chemicals, Inc. to BVPV Styrenics, LLC 

 
0472204 08/03/1972 For discharge of untreated once-through cooling water 

0472204-T1 10/04/1974 
Transfer from Sinclair-Koppers Company to ARCO Polymers, Inc. (ARCO 
Chemical Company). Notification about name change received by letter 
dated March 13, 1974. 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Primary and Secondary 

1) In-plant carbon adsorption for 
wastewaters from certain production lines; 
2) lime addition; 3) a mix pit; 4) cationic 
coagulant addition; 5) anionic polymer 
addition; 6) clarifier; 7) sedimentation basin; 
8) aeration lagoon; 9) quiescent lagoon; 10) 
anti-foam addition; and 11) step aerator None 1.543 

Sewage Primary and Secondary Imhoff tanks 
Sodium 

Hypochlorite 0.05 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

— N/A N/A N/A N/A 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

15 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2024 to March 31, 2025) 
 

Parameter MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 

             Flow (MGD) 
Average Monthly 

30.0049
78 

35.8527
1 

34.6064
95 

35.8527
1 

35.1036
39 

32.8707
13 

24.1688
58 32.388 

34.0090
16 34.53 34.72 35.13 

Flow (MGD) 
Daily Maximum 52 

35.8527
1 

34.6064
95 

36.7519
49 

35.5514
98 

36.2237
13 

34.4986
69 36.45 

35.0080
26 35.57 35.26 37.36 

pH (S.U.) 
Instantaneous 
Minimum 7.1 7.8 7.64 7.3 7.72 7.5 7.42 7.65 7.52 7.62 7.53 7.26 

pH (S.U.) 
Instantaneous 
Maximum 7.92 8.12 8.21 7.7 7.93 7.76 7.8 7.84 7.99 8.03 7.95 7.89 

TRC (mg/L) 
Average Monthly 0.1 0.2 0.2 0.2 0.05 0.1 0.2 0.2 0.2 0.1 0.2 0.3 

TRC (mg/L) 
Daily Maximum 0.26 0.24 0.21 0.24 0.11 0.12 0.42 0.21 0.39 0.16 0.33 0.29 

Temperature (ºF) 
Daily Maximum 51.6 46.9 46.9 55.4 71.8 73.0 82.6 83.1 85.8 74.5 70.2 57.02 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 110   230   250   170.0   
Total Copper (mg/L) 
Average Monthly 0.0044 0.0047 < 0.0036 0.0034 0.0043 < 0.006 0.0133 0.0078 0.0096 0.0024 0.0037 0.0072 

Total Copper (mg/L) 
Daily Maximum 0.0062 0.006 0.0051 0.0045 0.0053 0.01 0.02 0.009 0.017 0.0026 0.0048 0.012 

Sulfate (mg/L) 
Daily Maximum 31   73   78   44.0   
Chloride (mg/L) 
Daily Maximum 29   32   29   19.0   
Bromide (mg/L) 
Daily Maximum < 0.1   < 0.1   < 0.053   < 0.053   
Styrene (mg/L) 
Average Monthly < 0.001 < 0.001 < 0.001 < 0.001 

< 
0.00086 < 0.006 

< 
0.00047 

< 
0.00047 

< 
0.00047 

< 
0.00047 

< 
0.00047 

< 
0.00047 

Styrene (mg/L) 
Daily Maximum < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.01 

< 
0.00047 

< 
0.00047 

< 
0.00047 

< 
0.00047 

< 
0.00047 

< 
0.00047 

 
 
DMR Data for Outfall 002 (from April 1, 2024 to March 31, 2025) 
 

Parameter MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 

             Flow (MGD) 
Average Monthly 

0.08843
3 

0.48911
8 

0.04369
41 

1.18959
12 1.41 

1.24125
4 1.46895 

1.41025
05 

1.36515
42 

0.72743
6 1.21 1.45 



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

16 

Parameter MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 

Flow (MGD) 
Daily Maximum 0.64725 

1.73817
8 

0.23685
5 

1.39807
6 1.64 

1.74301
6 

2.42934
2 

1.73381
2 

1.68216
6 

1.51572
6 2.79 2.51 

pH (S.U.) 
Instantaneous 
Minimum 6.98 7.63 7.72 7.43 7.6 7.09 7.59 7.53 7.6 7.69 7.63 7.4 

pH (S.U.) 
Instantaneous 
Maximum 7.84 7.99 8.02 7.79 7.81 7.8 7.94 7.83 7.88 7.92 7.93 7.6 

DO (mg/L) 
Instantaneous 
Minimum 10.36 12.01 11.1 8.92 9.1 8.13 7.89 7.04 6.44 6.99 8.64 11.1 

TRC (mg/L) 
Average Monthly 0.04 0.02 0.02 0.01 0.02 < 0.04 0.07 0.03 0.03 0.02 0.02 0.02 

TRC (mg/L) 
Daily Maximum 0.10 0.02 0.06 0.02 0.03 0.06 0.08 0.03 0.06 0.03 0.04 0.02 

BOD5 (lbs/day) 
Average Monthly 23.0 116.0 5.0 217.0 189.0 231.0 147.0 136.0 175.0 102.0 124.0 180.0 

BOD5 (lbs/day) 
Daily Maximum 52.0 256.0 15.0 262.0 235.0 564.0 219.0 217.0 199.0 172.0 177.0 209.0 

BOD5 (mg/L) 
Average Monthly 11.0 19.0 17.0 22.0 16.0 23.0 13.0 12.0 16.0 17.0 13.0 14.0 

BOD5 (mg/L) 
Daily Maximum 12.0 26.0 26.0 30.0 19.0 55.0 19.0 17.0 19.0 22.0 21.0 16.0 

TSS (lbs/day) 
Average Monthly 16.0 41.0 5.0 311.0 192.0 111.0 155.0 140.0 210.0 148.0 142.0 227.0 

TSS (lbs/day) 
Daily Maximum 36.0 88.0 21.0 400.0 274.0 189.0 175.0 192.0 259.0 251.0 279.0 440.0 

TSS (mg/L) 
Average Monthly 9.0 7.0 10.0 31.0 16.0 11.0 13.0 13.0 19.0 24.0 13.0 16.0 

TSS (mg/L) 
Daily Maximum 12.0 8.9 15.0 40.0 20.0 13.0 14.0 15.0 22.0 27.0 16.0 21.0 

Oil and Grease (mg/L) 
Average Quarterly < 7.8   < 5.2   < 4.5   < 4.7   
Oil and Grease (mg/L) 
Daily Maximum 10.6   < 5.3   < 4.5   < 4.8   
Total Chromium 
(lbs/day) 
Annual Average    < 0.02         
Total Chromium 
(lbs/day) 
Daily Maximum    < 0.03         
Total Chromium 
(mg/L) 
Annual Average    < 0.001         



NPDES Permit Fact Sheet NPDES Permit No. PA0006254 
Beaver Valley Site  
 

17 

Parameter MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 

Total Chromium 
(mg/L) 
Daily Maximum    < 0.0012         
Total Copper (lbs/day) 
Average Monthly < 0.02 < 0.01 < 0.0008 < 0.04 < 0.03 < 0.05 < 0.02 < 0.08 < 0.02 < 0.04 < 0.02 < 0.05 

Total Copper (lbs/day) 
Daily Maximum 0.04 0.02 0.003 0.09 0.04 0.20 0.03 0.20 0.02 0.10 < 0.04 0.10 

Total Copper (mg/L) 
Average Monthly < 0.010 < 0.002 < 0.002 < 0.004 < 0.002 < 0.005 < 0.002 < 0.007 < 0.002 < 0.005 < 0.002 < 0.003 

Total Copper (mg/L) 
Daily Maximum 0.024 0.004 0.0026 0.0092 0.0037 0.019 0.0029 0.012 0.0022 0.014 0.0035 0.006 

Total Cyanide 
(lbs/day) 
Annual Average    < 0.10         
Total Cyanide 
(lbs/day) 
Daily Maximum    < 0.2         
Total Cyanide (mg/L) 
Annual Average    < 0.008         
Total Cyanide (mg/L) 
Daily Maximum    < 0.008         
Total Lead (lbs/day) 
Average Monthly < 0.002 < 0.005 < 0.0004 < 0.01 < 0.01 < 0.01 < 0.005 < 0.005 < 0.005 < 0.004 < 0.006 < 0.05 

Total Lead (lbs/day) 
Daily Maximum < 0.004 < 0.01 < 0.001 < 0.01 < 0.01 < 0.01 < 0.007 < 0.007 < 0.006 0.009 < 0.01 < 0.01 

Total Lead (mg/L) 
Average Monthly < 0.001 < 0.0009 < 0.001 < 0.001 < 0.001 < 0.001 < 0.0005 < 0.0005 < 0.0004 < 0.0005 < 0.0005 < 0.0006 

Total Lead (mg/L) 
Daily Maximum < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 